
REQUEST FOR STATEMENT OF QUALIFICATIONS 

PWC2425019 

CROSS CREEK WATER RECLAMATION FACILITY 
RELIABILITY STUDY  

Date of Issue:  August 12, 2024 
Submission Deadline: September 27, 2024 

4:00 p.m. 

Direct all inquiries concerning this RFQ to: 

Shelby Lesane 
Procurement Advisor II 

procurement@faypwc.com 

mailto:procurement@faypwc.com


Request for Statement of Qualifications   2 | P a g e

Contents 
PURPOSE AND BACKGROUND ............................................................................................. 3 

PROJECT SCOPE....................................................................................................................... 4 

RFQ SCHEDULE ......................................................................................................................... 5 

QUESTIONS ................................................................................................................................. 5 

QUALIFICATION STATEMENT REQUIREMENTS .............................................................. 5 

MINORITY, WOMEN, AND DISADVANTAGED BUSINESS ENTERPRISE (MWDBE) 
PROGRAM / SMALL LOCAL SUPPLIER (SLS) PROGRAM ............................................. 7 

SUBMISSION INSTRUCTIONS ................................................................................................ 8 

AWARDING OF PROJECTS ..................................................................................................... 8 

E-VERIFY ...................................................................................................................................... 8 

IRAN DIVESTMENT ACT........................................................................................................... 9 

ATTACHMENT A - MWDBE AFFIDAVITS ........................................................................... 10 

ATTACHMENT B: SMALL LOCAL SUPPLIER/MWDBE SUBCONTRACTOR 
DISCLOSURE FORM ............................................................................................................... 11 

ATTACHMENT C: AT A GLANCE ......................................................................................... 12 

ATTACHMENT D: NEW VENDOR REGISTRATION VIA ISUPPLIER   

ATTACHMENT E - SERVICE AGREEMENT SAMPLE ..................................................... 13 



 
 

Request for Statement of Qualifications     3 | P a g e  
 
 

REQUEST FOR STATEMENT OF QUALIFICATIONS FOR PROFESSIONAL SERVICES 
CROSS CREEK WATER RECLAMATION FACILITY RELIABILITY STUDY 

FAYETTEVILLE PUBLIC WORKS COMMISSION 
 
In accordance with N.C.G.S. 143-64.31, Fayetteville Public Works Commission (“PWC”) is 
seeking the services of a qualified professional engineering firm to provide engineering services 
to identify, evaluate, and design potential reliability-related projects at the Cross Creek Water 
Reclamation Facility. PWC is seeking a firm whose combination of experience and personnel will 
provide timely, cost-effective, and quality professional services to support this project  

PURPOSE AND BACKGROUND 
 
PWC owns, operates, and maintains two (2) water treatment plants, two (2) wastewater treatment 
plants eighty-one (81) wastewater lift stations, and over two thousand eight hundred (2,800) miles 
of water and sanitary sewer lines that serve customers throughout Cumberland County. 
 
The Cross Creek Water Reclamation Facility (WRF) is operated under NPDES Permit 
#NC0023957 with a permitted capacity of 25 MGD. The present flow rate averages 11.0 MGD. 
Liquids treatment facilities include the following components: 
 

• Influent Pump Station (5 Screw Pumps) 
• Mechanically Cleaned Bar Screens (2) with converyor and  (1) Manual Screen 
• Vortex Grit Removal Chambers (2) and Grit Classifiers (2) 
• Influent Flow Measurement, Parshall Flumes (2) 
• Primary Clarifiers (2) 
• Flow Paced pH Stabilization - Magnesium Hydroxide 
• Selector Basin (8 Mixers)  
• Activated Sludge Secondary Treatment with Nitrification  

o Aeration Basins (4) 
o Blowers (3)  

• Secondary Clarifiers (3) 
• Intermediate Pump Station (5 Screw Pumps) 
• Tertiary Sand Filters (8) 
• Flow Paced Disinfection – Sodium Hypochlorite 
• Chlorine Contact Chamber 
• Flow Paced De-chlorination – Sodium Bisulfite 
• Effluent Flow Measurement, Parshall Flume  
• Post Aeration prior to discharge to the Cape Fear River 

 
Biosolids generated from these processes are stabilized through anaerobic digestion. The 
biosolids are thickened on-site at the Cross Creek WRF and then blended along with thickened 
ferric residuals generated from both PWC water treatment facilities. The blended 
biosolids/residuals are ultimately disposed of via land application of Class B biosolids by contract 
to permitted agricultural sites. Residual treatment facilities for the Cross Creek WRF include the 
following components: 



 
 

Request for Statement of Qualifications     4 | P a g e  
 
 

 
• Primary Sludge Pumping, Progressive Cavity (3) 
• Waste Activated Sludge Pumping, Screw Centrifugal (3) 
• Primary Clarifier Scum Pumping 
• Secondary Clarifier Scum Pumping 
• Gravity Belt Thickeners (3), WAS and Digested Sludge 
• Thickened Sludge Pumping, Progressive Cavity (4) 
• Anaerobic Digestors (2) 
• Residuals Holding Tanks (2) 
• Thickened Residuals Storage Tanks (4) 
• Truck Loading Station 
• Boiler 

 
The current treatment limits per the 2023 NPDES permit renewal are shown in the tables below: 
 

Cross Creek WRF: Current Monthly Effluent Treatment Standards 

Parameter 
Effluent Limit 

Monthly Average 
Effluent Limit 

Weekly Average 
Flow 25.0 MGD - 
CBOD (summer) 6.8 mg/L 10.2 mg/L 
CBOD (winter) 13.6 mg/L 20.4 mg/L 
TSS 30 mg/L 45.0 mg/L 
Ammonia (summer) 1.0 mg/L 3.0 mg/L 
Ammonia (winter) 2.0 mg/L 6.0 mg/L 
   
Fecal coliforms 200 cfu/100 mL 400 cfu/100 mL 
Dissolved oxygen > 5 mg/L (Daily Average) 
pH 6.0 – 9.0 standard units 

 

PROJECT SCOPE  
 
PWC is seeking the services of a consulting engineer to evaluate both liquid and solids handling 
facilities and equipment at the Cross Creek Water Reclamation Facility. The selected consultant 
will prepare a Preliminary Engineering Report (PER) summarizing their findings and outlining 
recommended upgrades and rehabilitation projects, not associated with treatment expansion, but 
critical for maintaining operational reliability.   
 
The following is a general description of the tasks that may be required.  This is not intended to 
be all-inclusive, nor is it guaranteed that all the tasks will be utilized. Anticipated services to be 
provided include, but are not limited to: 

 



 
 

Request for Statement of Qualifications     5 | P a g e  
 
 

• Evaluate all liquids and residuals treatment facilities and equipment including chemical, 
electrical, and I/C.  

• Provide recommendations for upgrades, replacement and rehabilitation projects 
necessary to maintain operational reliability over a 20-year period. 

• Outline necessary permits required for project implementation and their timeline. 
• Provide a proposed schedule for completion of the various upgrades and repairs. 
• Prepare preliminary cost estimates for the recommended improvements.  
• Identify potential funding sources. 

 
A detailed Scope of Services will be negotiated between the PWC and the selected Consultant.  
Upon completion of the PER, PWC may elect to engage the selected consultant to complete the 
design of any or all of the proposed upgrades.  Alternatively, PWC may elect to issue a separate 
Request for Qualification package for any or all of the proposed upgrades. 
 

RFQ SCHEDULE  
 

Action Responsibility Date/Time 
Question Deadline  Vendors   Wednesday, September 11, 2024, 5:00 p.m. 
Addendum Deadline  PWC Wednesday, September 18, 2024, 5:00 p.m. 
RFQ Submission Deadline  Vendors   Friday, September 27, 2024, 4:00 p.m. 
Award Contract  PWC October 2024 

QUESTIONS  
 
Written questions shall be e-mailed to procurement@faypwc.com by the date and time specified 
in the RFQ schedule. Firms will enter “RFQ #2425019 – Questions” as the subject of the email.  
 
Questions received prior to the submission deadline date, the Procurement Advisor’s response, 
and any additional information deemed necessary by PWC will be posted in the form of an 
addendum to the PWC website and shall become an Addendum to this RFQ. No information, 
instruction, or advice provided orally or informally by any PWC personnel, whether made in 
response to a question or otherwise concerning this RFQ, shall be considered authoritative or 
binding. Firms shall rely only on written material contained in an Addendum to this RFQ. 
 
Inquiries should be submitted no later than the date and time noted in the RFQ schedule. 
Questions answered verbally will be followed up by written addenda as deemed necessary; oral 
interpretations shall have no effect.  

QUALIFICATION STATEMENT REQUIREMENTS 
 
The qualifications statement shall consist of the following information, tabbed as identified and in 
the order indicated below: 
 
 Section 1 – Letter of Transmittal (maximum of two pages not including COI/s)  
 

• Firm(s) name, year established, address, telephone number, fax number and contact 

mailto:procurement@faypwc.com


 
 

Request for Statement of Qualifications     6 | P a g e  
 
 

person.  
• Identify if the firm(s) is classified as a Disadvantaged Business Enterprise (DBE), 

Historically Underutilized Business (HUB), or Small Local Supplier (SLS).  
• Provide copies of Certificates of Insurance (COI) showing General Liability, Automotive, 

Worker’s Compensation, and Professional Liability Coverage (Certificate of Insurance will 
not count towards page limit).  If two (2) or more firms are collaborating to form a Joint 
Venture Team, then each individual firm shall meet the required insurance coverage. 

• State any conflicts of interest your firm or any key individuals of the firm may have with the 
Project or PWC.  

 
Section 2 – Personnel (30% of score) 
 

• Specify professional qualifications of key management and staff personnel to be assigned 
to the Project.  If two (2) or more firms are collaborating to form a Joint Venture, then each 
firm shall provide the qualifications of key staff.  

• Identify specialty, level of expertise, education, and any direct work experience on projects 
similar in scope to the one being proposed.   

 
Note: Substitution of other personnel after the selection is made must be approved by 
PWC. 

 
Section 3 – Consultants/Sub-consultants/Other Participants (20% of score)  
 

• Provide a list of consultants who would be retained to provide services on the Project. For 
informational purposes, please include the business classification of any proposed 
Consultants/Sub-consultants. 

• Provide a synopsis for each to include the size of staff, names of key personnel and 
services to be provided, and past experience. 

• Specify the percentage of work anticipated to be attributed to these consultants. Note: If 
the respondent will self-perform all work the respondent must specify such in their 
submission. 

 
Section 4 – Project and Project Management Experience (25% of score) 
 

• Document expertise in those specific engineering tasks and/or technologies required to 
successfully complete the scope of work associated with the Project.  

• Provide a brief description of the firm’s project management experience and style, 
including a description of quality control methods. 

• Provide a brief description of similar projects completed in the last five (5) years. 
• Provide names and contact numbers for references for similar projects. 

 
Section 5 – Project Approach and Understanding (15% of score) 
 

• Include a listing and description of each phase of the Project and identify key staff who 
will be assigned to each phase of the Project. 

• Provide a proposed schedule for completing the work. 
• Describe why your firm or Joint Venture Team should be selected. 

 
Ten percent (10%) of the submittal score will come from the firm’s general qualifications including 